6. Contents of the pack and other information

The active substances are Amoxicillin Trihydrate and Potassium Clavulanate., Diuted

Each film-coated tablet contains 875mg arroxicillin as amoxicillin trhydrate and 125mg of clavulanic acid as potassium clavulanate, diuted.

- The other ingredients are:

Film coat Titanium dioxide (E171) Hypromellose (E464) Macrogol

What Co-amoxician looks like and contents of the pack
White, capsule-shaped film-coated tablet, debossed with 107 on one side and plain on the other.

The tablets are packaged in aluminium bilster strips consisting of: 4, 5, 6, 7, 8, 10, 12, 14, 15, 16, 20, 21, 25, 30, 35, 40, 50, 100 & 500 tablets

Not all pack sizes may be marketed

Marketing Authorisation Holder and Manufacturer Brown & Burk UK Ltd Sharpet Close Houndow West Middlesex TW4 SDQ UK.

This medicinal product is authorised in the Member States of the EEA under the following

SE: Amovicillin/ Clavulanic acid BB 875mg/125mg filmdragerade tabletter



Package leaflet: Information for the user Co-amoxiclav 875mg/125mg film-coated Tablets (Amoxiclin/davularic acid)

Read all of this leafled carefully believe you start taking this medicine because it contains the implementation of the contains the properties of again, the Appendix and again, a significant or any other articular in the containing of the best contained to the containing of the containi

Si Rein Gebrus Gu-Samandan Baldes

Chamather Guyan and the Assemble Samandan Guyan Chamather Samandan Guyan Samandan Guyan Chamather Samandan Guyan Samandan Guyan Chamather Samandan Guyan Chamath

What is in this late of the second of the se

Son and son tesses intended including sental selections of the sental resolution and place infections.
 Those and place infections.
 What you make the how before you take College of the doctor or make how the you want of the you want to be come to the your want to be come to you want to be come to the your want to be come to the

Donottake Co-amosiclav:

If you are allegic (hypersensitive) to amosicillar

the properties of the other inguisters of any of the other inguisters of Co-amosiclav tablets (listed in section 6).

Includes many control of the other recently used any other medicines. This section 6) includes medicines that can be buggly tellural or have recently used any other medicines. This section 6).

Alloys take Co-annotative Tablets exactly as your Like all medicines, this medicine can cause side doctor is tast bit you. You strought offers with your effects, although received by the two control your house of your like your discrete with your effects, although received by the medicine. A doubt and children weighting 40 year down with a set of your exactly and your effects and you supported by a year way, with a set in or you would not you with your endours out of the set of your exactly and you will be a set of your exactly and you will be a set of your exactly and you will be a set of your exactly and you will be a set of you will be a set of your exactly and you w

Commodition and the Town embedded in production of the production

How to take Co-amendate Tablets
 4. Possible side effects
 Rare side effects

Figure are bating allegaring (singed for goal) with Co-ancisation, family for one billy that you will be con-emplored in a larger partners (singed for goal) with Co-ancisation and per dense by your design.

Figure are bating allegaring (singed for goal), your controlled.

Figure are bating professed (pase for goal), your controlled.

Figure are bating professed (pase for goal), your controlled.

Figure are bating professed (pase for goal), your controlled.

Figure are bating professed (pase for goal), your controlled.

Figure are bating professed (pase for goal), your controlled.

Figure are bating professed (pase for goal), your controlled.

Figure are bating professed (pase for goal), your controlled.

Figure are bating professed (pase for goal), your controlled.

Figure better the professed (pase for goal), your controlled.

Figure better the professed (pase for goal), your controlled (pase) the professed (pase for goal), your controlled (pase for goal), your controlled (pase) the professed (pase for goal), your controlled (pase) the pase for goal), your professed (pase for goal), your controlled (pase) the pase for goal), your professed (pase for goal), your controlled (pase) the pase for goal), your professed (pase for goal), your professed (pase for goal), your controlled (pase for goal), your professed (pase for goal), your professed (pase for goal), your

**Update **
 **Proposed of the Company of t

Aboy to disc Communicant Telebra exactly any pro-clared control Telebra exactly and pro-clared control Telebra exactly and pro-tocol Telebra exactly exactly and pro-clared control Telebra exactly exactly and pro-tocol Telebra exactly exactly exactly and pro-tocol Telebra exactly exactly exactly and pro-sent to the discrete exactly exactly and pro-sent to the discrete exactly exactly and pro-tocol Telebra exactly exactly exactly and pro-sent to the discrete exactly and pro-sent to the discrete exactly and pro-sent to the discrete exactly and pro-sent to th